Final Report EPA Sidestream Nutrient Removal Study
Grant No. 99T07401

REDUCING NUTRIENTS IN THE SAN FRANCISCO BAY
THROUGH ADDITIONAL WASTEWATER TREATMENT
PLANT SIDESTREAM TREATMENT

Prepared By: East Bay Municipal Utility District (EBMUD) and Project Partners

Prepared For:

U.S. Environmental Protection Agency Region 9

Funding Opportunity No. EPA-R9-WTR3-13-001

Grant No. 99T07401

April 28, 2017




Final Report

EPA Sidestream Nutrient Removal Study
Grant No. 99T07401

Primary and Contributing Authors

Yun Shang, Ph.D., P.E.

Phoebe Grow, P.E.

Martin Musabyimana, Ph.D.

East Bay Municipal Utility District

Mike Falk, Ph.D., P.E.
JB Neethling, Ph.D., P.E.
Mario Benisch, P.E.
Glen Lischeske
[...]
the sidestreams with equalization might be a viable option for plants with available tankage to
equalize the flow and return during periods of low nitrogen concentrations. It is important to note
that alkalinity and carbon demands might increase for this management strategy. During the
return periods, the return streams do not typically provide sufficient alkalinity or carbon so the
chemical demands have the potential to increase. This needs to be considered while evaluating
this management style and sidestream treatment technologies.

2365 Iron Point Road, Suite 300 T 916.817.4700 hdrinc.com

Folsom, CA 95630
14



EPA Grant | Sidestream Literature Review

Conventional ammonia stripping is a dated technology that is rarely, if ever, considered. The
technology relies on increasing the pH to values above 10 or so (12 preferred) where total
ammonia is converted to ammonia gas. The ammonia gas is stripped out of solution using an
aerated media tower. The technology is rarely considered due to the chemical requirements for
pH adjustment, the cost for constructing and operating a media tower, and the release of
nitrogen as ammonia is a regulatory hurdle. For these reasons, conventional ammonia stripping
was not considered any further.

lon exchange technologies rely on replacing ammonium with other cationic ions using a resin or
material with a high cationic exchange capacity (e.g., zeolite). At some point, the resin or media
become saturated and must be regenerated. The chemicals required to regenerate the ion
exchange resin are typically harsh and result in a chemical by-product that requires special
handling. This technology was not considered further due to the concerns over handling the
chemical by-products.

Two ammonia recovery processes are listed, ARP and AMR, which rely on vacuum distillation
and stripping technologies. Both technologies convert total ammonia (NH4" + NH3) to ammonia
by increasing the pH in a similar fashion to conventional ammonia stripping. The key difference
in the two technologies is how the pH is increased and the strategy to separate ammonia gas.
The ARP uses a strong base to increase the pH, whereas the AMR relies on CO; stripping
facilitated by turbulence. Once the pH is raised, both technologies condense and recover
ammonia using sulfuric acid to form ammonium sulfate (about 40 percent by volume). Similar to
conventional ammonia stripping, both technologies suffer from high chemical (limited to ARP)
and energy requirements. However, the ability to recover nitrogen in a form that can be taken to
the marketplace makes this alternative attractive and it is thus recommended for further
evaluation.

Struvite precipitation removes ammonium by precipitating with magnesium ammonium
phosphate crystals (commonly referred to as struvite or MAP). The MAP crystals simultaneously
remove ammonia and phosphate (theoretically 0.44 Ib N per Ib P removed), achieve near
complete phosphate removal and provide partial nitrogen removal in the sidestream. MAP is
harvested and used for beneficial purposes, such as agricultural fertilizer. Although attractive for
recovering both ammonia and phosphate, the technology removes up to 44 percent of the
sidestream ammonia load which translates to about 10 percent of the liquid stream nitrogen
load. Given that it only removes about half the ammonia load compared to the other alternatives,
it is not recommended for further evaluation.

Biological/Physical/Chemical Treatment

There is a single technology, Zeolite/anammox, under the biological/physical/chemical treatment
grouping. This emerging technology takes advantage of ion exchange using the zeolite to
remove ammonium out of solution. Once removed, biomass growing on the zeolite removes the
ammonia to nitrogen gas. The biomass performing nitrogen removal treatment regenerates the
zeolite media and thus reduces any concerns/risk associated with using harsh chemicals to
regenerate the zeolite.

2365 Iron Point Road, Suite 300 T 916.817.4700 hdrinc.com
Folsom, CA 95630
15



EPA Grant | Sidestream Literature Review

Zeolite/anammox offers both aerated and non-aerated options. The benefits of the non-aerated
option include relatively low unit energy demand (blowers are not required) and no
alkalinity/carbon requirements. Despite such overwhelming benefits, the technology requires the
largest footprint of any technology discussed up to this point. Given the benefits, this technology
is recommended for further evaluation.

Selected Sidestream Treatment Technologies

Nine different technologies were selected for further evaluation based on the reasons stated
above. The selected technologies include those across all technology development statuses:

Established Technologies:
1. Nitrifying Sequencing Batch Reactor (Nitrogen Removal 1.0): Serves as benchmark
2. Sidestream Treatment with Liquid Stream Bioaugmentation (Nitrogen Removal 1.0)
Innovative Technologies:
3. Nitritation/Denitritation (Nitrogen Removal 2.0)
4. Suspended Growth Deammonification (Nitrogen Removal 3.0)
5. Granular Growth Deammonification (Nitrogen Removal 3.0)
6. Attached Growth Deammonification (Nitrogen Removal 3.0)
Emerging Technologies:
7. Ammonia Recovery Processes (ARP and AMR) (Physical/Chemical Removal
Mechanism)
8. Zeolite/anammox (Nitrogen Removal 3.0)
Research Technology:
9. CANDO (Coupled Aerobic-anoxic Nitrous Decomposition Operation) (Nitrogen
Removal 2.5)

Though less-established, the research, emerging, and innovative technologies offer the greatest
potential benefits for cost and energy savings. The established technologies are low-risk
investments, but are often not the most cost-effective. By selecting the established Nitrogen
Removal 1.0 technologies, they can serve as a bench-mark against Nitrogen Removal 3.0
technologies and were thus recommended.

Sidestream Treatment Technologies Evaluation

The nine selected nitrogen removal technologies are evaluated in this section. The evaluation
includes a technology description, important implementation and operational considerations (if
applicable), advantages and disadvantages, and installation locations. Following the
presentation of all technologies, two summary matrixes are given. One provides a summary of all
advantages and disadvantages and data gaps for the selected technologies; the other compares
relative costs, footprint, performance, energy demand, and operational reliability among all
considered technologies.

2365 Iron Point Road, Suite 300 T 916.817.4700 hdrinc.com
Folsom, CA 95630
16



EPA Grant | Sidestream Literature Review

Established Sidestream Treatment Technologies

As previously stated, two established technologies were considered attractive options for
implementation by BACWA member agencies: (1) nitrifying sequencing batch reactor and (2)
sidestream treatment with liquid stream bioaugmentation. Evaluations for these two established
technologies are given below.

Nitrifying Sequencing Batch Reactor — Nitrogen Removal 1.0

The nitrifying sequencing batch reactor (NSBR) is a fill-and draw activated sludge system for
wastewater treatment. In this system, wastewater is added to a single “batch” reactor, treated to
remove pollutants, and then discharged. Equalization, aeration, and clarification can all be
achieved using a single batch reactor. There are five operational steps in a SBR: fill, react, settle,
decant, and idle. Because both treatment and settling occur in the same reactor, secondary
clarifiers, as well as return activated sludge (RAS), are unnecessary (Tchobanoglous et al.,
2014). Figure 8 displays the sequence of operational steps for a NBSR.

Influent
FILL

BOD; = CO, + Biomass

REACT
NH,*-N = NO5-N

Anoxic (if necessary)
NO5-N =N,+CO,

SETTLE
Biomass separation

ENEr

DRAW
Effluent discharge

IDLE
Waste sludge

Ll

Figure 8. Nitrifying Sequencing Batch Reactor Operational Steps

The NSBR is an established technology that has been in use for decades since the first
installations in the 1960s. It was not until the 1980s that NSBRs became widely accepted and

2365 Iron Point Road, Suite 300 T 916.817.4700 hdrinc.com
Folsom, CA 95630
17



EPA Grant | Sidestream Literature Review

implemented. The SBR configuration has been the most commonly utilized reactor configuration
for sidestream treatment.

A hypothetical process flow diagram illustrating the application of a NSBR as a sidestream
treatment process is shown below in Figure 9.

Based on a U.S. Environmental Protection Agency (EPA) survey (1992), there are approximately
170 wastewater treatment facilities in the United States that employ the SBR technology (EPA).
Approximately 40 of those are operated for biological nitrogen removal (BNR). SBRs can be
operated for only nitrification, or for both nitrification and denitrification. For nitrification-only
operation, the react period is completely aerobic and additional alkalinity addition may be
required. Two moles of bicarbonate are needed to neutralize the acidity generated per mole of
nitrified ammonium. Blowers can be pH-controlled or can be operated at pre-determined on/off
setpoints.

Alkalinity Nitrifying Batch Reactors

Equalization
Basin (Optional)

Equalization Basin
(Optional)

y v
>~

Dewatering |z

Return Stream -2

¥ Decant Return
within POTW  ~

Waste Activated Solids

---------- ->
(To Biosolids Treatment)

Figure 9. Hypothetical Sidestream Treatment Process Flow Diagram using a Nitrifying
SBR

For operation incorporating denitrification for nitrogen removal, a supplemental carbon source is
required due to the low BOD/TKN ratio of typical anaerobic digester centrate. Depending on the
ammonia loading to the SBR, this may result in high operating costs due to the cost of an
external carbon source such as methanol.

Rather than denitrifying in the sidestream reactor, the nitrite/nitrate produced in the sidestream
process can be recycled to plant headworks to combat odors. Nitrite/Nitrate is preferentially
reduced over sulfate and thus prevents formation of hydrogen sulfide (Zhang, et al., 2008). The
reduced nitrate also provides oxygen which can oxidize odorous sulfides to sulfate. The odor
control from nitrite/nitrate is a two-step biological process as follows:

If nitrite is present, it requires 1.2 Ib NO,-N/Ib HS'-S:
Step 1 > 2NO; + 3HS™ + H,0 = 55+ N, + 50H~ (7)

2365 Iron Point Road, Suite 300 T 916.817.4700 hdrinc.com
Folsom, CA 95630
18



EPA Grant | Sidestream Literature Review

Step 2 > 35 + 6NO; = 3502~ + 3N, (8)
If nitrate is present, it requires 0.7 Ib NO3™-N/Ib HS™-S:

Step 1 > 2NO; + 5HS™ + H,0 =55 + N, + 70H™ (9)

Step 2 > 55 + 6NO3 + 40H™ = 550%™ + 3N, + 2H,0 (10)

Any nitrite/nitrate not reduced in the headworks should be removed in downstream primary
clarifiers using influent BOD as the carbon source.

The practice of using nitrite/nitrate to control odors by way of sidestream treatment is in practice
at treatment plants on the same scale as the largest BACWA plants (e.g., 91%' Avenue Multi-
Cities Wastewater Treatment Plant, Phoenix, AZ; 230 mgd design capacity). 91° Avenue has an
in-plant return sidestream treatment facility to convert the centrate ammonia load to nitrite/nitrate.
The nitrite/nitrate producing facility at 91%' Avenue is a conventional activated sludge facility
(basins, clarifiers, return activated sludge and waste activated sludge pumps). Although a
different technology than NSBR, the treated water will have comparable nitrite/nitrate production
results and thus combats odors in a similar fashion.

For plants interested in evaluating odor control potential, a rapid full-scale treatability experiment
that requires a few testing hours can be tested as follows:

e Purchase tote(s) of commercially available odor control chemical that uses nitrate for
combatting odors (e.g., Bioxide®). The number of totes required should match the nitrate
load that could be produced over a few hours if sidestream treatment were implemented.

o Testing steps:

o Measure sulfide levels at the headworks just before and during the few hours testing
period.

o After beginning the sulfide measurements, stop sending centrate to the headworks by
storing or turning off dewatering for the few hours testing period.

¢ Once the centrate return line is stopped, begin pumping the odor control chemical laden
with nitrate in the centrate return stream line.

¢ Continue pumping the odor control chemical during the few hours testing period while
monitoring sulfide levels at the headworks.

o Consider testing variable odor control chemical and raw wastewater contact times by
taking grab samples at the headworks. This additional test will evaluate the role of contact
time on headworks odor control.

¢ Results: Compare the sulfide levels for normal operation and during the testing period. This
should serve as an indicator on how effective nitrate produced with sidestream treatment can
assist with headworks odor control.

Most of the advantages for this process relate to the available design criteria and operations
experience for the SBR technology. Piloting the NSBR for sidestream applications is not
necessary as the NSBR is a well-understood, established technology. NSBR performance can

2365 Iron Point Road, Suite 300 T 916.817.4700 hdrinc.com
Folsom, CA 95630
19



EPA Grant | Sidestream Literature Review

be modeled and accurately predicted with present-day mechanistic activated sludge simulation
models such as with the proprietary modeling software BioWin®.

Several NSBR installations are provided in Table 7. The three plants listed on top are NSBR
facilities that treat the sidestream, whereas the remaining are liquid stream installations. The
basis for presenting both sidestream and liquid stream facilities is to highlight that this technology
has been implemented at all different sized plants and locations.

Table 7. Select Nitrifying Sequencing Batch Reactor Installations

Location Location in Description Contact Information
Treatment
Train
Centrate nitrifying-
Winnipeg, . denitrifying as single Jc_mg Hyl.Jk P
Manitoba Sidestream stage SBRs. 1.5 mgd City Engineer
SBR C (204) 986-6268
0.32 mgd (includes
Goddards thlckenmg filtrate, Jim Hawkins
G digested sludge . S
reen, Sidestream  centrate. and cake Senior Process Scientist
Southern storage ’bays run-off (011) 44 1273-663234,
Water, England Influent - 400 mg N/L jim.hawkins@southernwater.co.uk
TKN
0.09 mgd. The liquor is
Newthorpe, composed of digested Peter Wright
Severn Trent Sidestream  sludge centrate only. Area manager
Water, England Influent - 630 mg N/L Peter.Wright@severntrent.co.uk
TKN
Domestic wastewater
Liquid with a 1.65 mgd flow for | Kevin Sneak
Taneytown, MD st?eam BOD removal and Plant Manager
nitrification (Aqua- (410) 984-4829
aerobic equipment)
Domestic wastewater George Calloway
Fruitland, MD I;;?:;?n \rl1vilttrri]fi?:a1ti;nrmg(ds?gr\:lvgromg Superintendent
. (410) 548-2806
equipment)
The domestic Rolling A Mark Tookey
wasiewater plants Utilities Electronical/Mechanical
South Dayton, Liquid nitrifies 1.5 mgd flow .
. Superintendent
NV stream (ABJ equipment).
. (775) 246-5596
Currently treating 0.7 K
mgd mtockey@lyon-county.org
Domestic wastewater Mark Driver
Liquid with a 250 mgd flow for = Managing Director
Dublin, Ireland Stcll*eam BOD removal and Celtic-Anglian Water
nitrification (ITT Ringsend WWTW
equipment) (01) 618 5800
2365 Iron Point Road, Suite 300 T 916.817.4700 hdrinc.com

Folsom, CA 95630

20


mailto:jim.hawkins@southernwater.co.uk
mailto:Peter.Wright@severntrent.co.uk
mailto:mtockey@lyon-county.org

EPA Grant | Sidestream Literature Review

Data from the Winnipeg, Canada high purity oxygen plant that treats their dewatering centrate
with an NSBR is shown in Figure 10. Although the influent and effluent data do not occur at the
same time, discussions with Nick Szoke, Branch Head - Wastewater Planning & Projects
Delivery, City of Winnipeg, Water and Waste Department, Engineering Division revealed that the
influent NSBR ammonia concentration is typically 700 mg N/L throughout the year. Although a